
























































511-114 SIT-UP STATION

* IMPORTANT *

Page 1 of 1 
Rev 4/7/03 

PLEASE RETAIN THIS INSTRUCTION SHEET IN YOUR FILES. IT CONTAINS IMPORTANT REPLACEMENT 
PARTS INFORMATION. ALL EQUIPMENT SHOULD BE INSTALLED IN ACCORDANCE WITH THESE 

INSTRUCTIONS. 

IT IS IMPORTANT TO USE AND MAINTAIN ALL PUBLIC PLAYGROUND EQUIPMENT PROPERLY. PLAYGROUND 
EQUIPMENT WHICH IS IMPROPERLY MAINTAINED CAN CAUSE SERIOUS INJURY. PERIODICAL 
INSPECTIONS, MAINTENANCE, REPAIR AND/OR REPLACEMENT OF DAMAGED PARTS IS NECESSARY FOR 

SAFE OPERATION OF EQUIPMENT AND SAFETY OF USERS. RESILIENT SURFACING SHOULD BE USED 
UNDER ALL PLAYGROUND EQUIPMENT. APPROPRIATE PUBLICATIONS, AVAILABLE AT NO CHARGE, FROM 
THE CONSUMER PRODUCT SAFETY COMMISSION, INCLUDE "A HANDBOOK FOR PUBLIC PLAYGROUND 
SAFETY." YOU CAN RECEIVE YOUR FREE COPY BY CALLING 1-301-504-7908. 

PACKING LIST HARDWARE BAG 

1 CTN - 1 Hardware Bag 12 - 605-506 Clips 
1 BDL - 3 603-906 6' Alum Board 4 - 116-512 5/16" x 3" Hex Hd Bolt 
1 BDL - 2 603-505 Angles 12 - 126-504 5/16" x 1" Carriage Bolt 
1 BDL - 4 503-216 Legs 16 - 316-501 5/16" Flat Washer 
1 PIPE - 1 513-615 Toe Bar 16 - 216-501 5/16" Hex Nut 

1 - 805-532 Warning Label 
1 - 805-534 SportsPlay Label 

1 - Maintenance Checklist

1 CTN 3 BDL 1 PIPE 5 TOTAL PCS WT 80# CLASS 70 

Sportsplay Equipment, Inc., 5642 Natural Bridge, st. Louis, MO 63120 (314) 389-4140 












